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L4 PB4 109481 3.6V 2100mAh 7. 56Wh
5 4 AR Chinese
Name of Sample %i Rechargeable Lithium ion Battery pack 109481 3.6V 2100mAh 7. 56Wh
English
a5 1123090270
Sample No.
ESTA Vi) Sewn it 51 GRUD ATRIA )
Consignor LEGO Commerce (Shenzhen) Co. Ltd
% F¥ 4 BRIl O D TR
Manufacturer Jabil Precision Industry (Guangzhou) Co., Ltd
Aoi] =5 Wy L e R v E D
ngﬁE] (i. - 11 \ )
A7y ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 UN Manual of Tests and Criteria
Test method ST/SG/AC. 10/11/Rev. 7T&Amend. 1 Section 38.3
Y koo 1A ks Fbs - T- 01D
1 a5 I S ; 3 .
%JK*T/&' ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 UN Manual of Tests and Criteria
Criterion ST/SG/AC. 10/11/Rev. T&Amend. 1 Seclion 38.3
VETEA Y i e B
A%"” ) Wt AN
ppearance Gray Plastics cement shell
4 s A A
HandE B A 92023-09-13 HrmAeis B H 2023-09-16 ~ 2023-10-16
Accepted Date Test Date
Yo 57 B E R MG IR B bl AN Rl R A o
EX el Altitude simulation, Thermal test, Vibration, Shock, External short
Test Items circuit, Impact, Overcharge, Forced discharge
A, R ATEA T GRES TBRIE T ST/SG/AC. 10/11/Rev. T&Amend. | 38. 3t Lt
ﬁ‘}ﬂ‘]&‘*—“;ﬁ The sample has passed the test items of UN Manugd®o Criteria

-

Conclusion

ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
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LA — P O Py 1Y
5 Name of Test Standard requirement or The . e
0. foms Clanse Mumberof Standard Test Result | Conclusion | Remark
I A bl e
2 By N WES ST/SG/AC. 10/11/Rev. T8Amend. 1 38,3 ik if] k=
, =g l;"\’]? | 10/11/Rev. TéAmend. 1 38,3 i 3““{’\ ] . .o
. el See ! A ix
A_ltltUdle [N Mamual of Tests and Criteria ek P'Ill‘:el.]
simulation ST/SGAAC, 10/11/Rev, T&Amend. 1 Section 38.3 o
Test T.1
W5 €k Finbafl T
i WY ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 i i Ae -
5 R i}J{{T .]I 0/11/Rev. TeAmend. 1 38.3 FJI”\J\ 9 o .
. 2l See Appendix 2 ERi
Thermal test UN Manual of Tests and Criteria ) BRI IJ-:,'L:r\rI
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38. 3 oo
Test T.2
Wb G Al T
- 3 ST/SG/AC. 10/11/Rev. T&Amend, 1 38,3 4k Il i oA
3 i) H 3 A - ;hmj\ : lix 3 frits
: * Ge Appen h [NERE
Vibration UN Maunal of Tests and Criteria ee Apbet Passed
ST/SGAAC. 10/11/Rev. 78Amend, 1 Section 38.3 o
Test T.3
Wi (ks fbsift T
Y MY ST/SG/AC. 10711/ Rev, TéAmend. 1 38,3 & I A 4
4 {)—PEE J‘/\T 1 L “ = /\l{'kr
Al See Appendix 4 P
Shock UN Manual of Tests and Criteria ‘ PRt f).ll:;(.l(,L]
ST/SG/AC. 10/11/Rev. T84mend. 1 Section 38. 3 o
Test T.4
WAl GO brafk T
— MEY ST/SG/AC. 10/11/Rev. Tk 1.1 38,3 ik 1) 2
; I lj]’f’fr: 5 11/Rev. TAmend. 1 38,3 iX éL!;[J!\;& 5 o b g
£ 5 b g 2ee Appe 11X 2 A
EXterI.lal ?hOI t N Manual of Tests and Criteria ‘ P ' P;:l;h:;‘(]
circuit ST/SG/AC. 10/11/Rev. 78Amend. 1 Section 38.3 T
Test T.5
¥ i 6
" i el R 6 S
Tmpact hcte L L See Appendix 6 BN
pac N Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 7&Amend. 1 Section 38,3 :
Test T.6
W il il T
3 MYy ST/5G/AC. J11/ v T&Amend, 38.3 i\ BIOA e 7
. o ij\T : 5G/AC. 10/11/Rev. TéAmend. 1 38,3 i :uﬁf:’& 7 ’ g
A See Appendix 7 r
Overcharge N Manual of Tests and Criteria : L : P;IL‘;‘;([‘(J
ST/SG/AC. 10/11/Rev, T&Amend. 1 Section 38.3 o
Test T.7
Wb GRS bRl T
; WY STASG/AC. 10/11/Rev. T&imend, 1 38,3 TN IE S ]
. aEE IJ/{% 8T SG/AC. 10/11/Rev. T&Amend. 1 38.3 1l SLll”\E\ 3 s - ;
: g ee Appendix [ENI
Forced discharge UN Manual of Tests and Criteria b Passed
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3 )
Test 1.8
Ao BRBE A PRI :22°C-24°C ; RBEMIE < /%
. 2 o " e s DO O A LS L .S
Test Environment Ambient temperature:22°C-24°C;Ambient humidity:/%
Condition
Fow/ LB /
ORI A fost ew —
e 3 = i
Subcontracted Test seFzhE | BAR / [ /
Condition Subcontracted | Name Post Code
Laboratory Hohk / w75 /
Address Tel

il 2
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Kok: L-iiR V- DRtk R-AREL P-AK 0-AHR. LRA. MR, LHA.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

3/11
5 | A B AR e JIE A4
No. Name of Test ltems Altitude simulation
ﬁf_‘?ﬁ 7]‘?5:4;(?& JAJA AT Before RITE After AL ﬂ;]'?']{fﬂ\tﬁ.)'i 4
YT Sample Status RE Trk B F358/E | Mass Loss | Residual | BLE
Sample Mass ocv Mass ocv OCV  |Other
No. I IAY /g aY; % %% FEvent
001 | o pors®m® | 635667 | 419 | 63.5602 | .19 0. 01 100.00 | ©
002 | oyt ] 63,7961 L15 | 63.7838 | 4,15 0.02 | 100.00 | ©
003 | oSt | 635563 [ 414 | 63.5467 [ d.14 0. 02 (00.00 | ©
004 | jeeiieiAn | 635123 | 418 | 63.5050 | 418 0. 01 100,00 | ©
005 | Al | 633186 | 419 | 63.3075 [ 4.19 0.02 | tov.on | o
006 | gpeiqetiil ] 63.5413 | 420 | 63.5311 | 4.20 0.02 | 100.00 | ©
007 | e WA | 63,6000 | 4.16 | 63.5966 | 4. 16 0.00 | 100.00 | ©
008 | poa it | 63,4140 | 415 | 63,4080 | 4.15 0.00 | 100.00 | ©
009 | pedMCERAL 1 63.3950 | 4.18 | 63.3853 | 418 0.02 | 100,00 | O
010 | g BVCRAL | 63,5601 | 4.20 | 63.5570 | 4.20 0.01 | 100.00 | 0
T O
FALK,

M A AN

M=

VAR5
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A5 : BRRA LA | A
No. Name of Test Items Phermal test
Jflf-;ﬁ:r ﬁ-p%#k,{.} ‘ﬁl.%?ﬂ Before RIS G After fﬁfﬁ‘«ﬁlﬁ’i ;‘Eijj%tﬂf;f: _}j‘-_,{&
Y5 Sample Status }E—% ViR S })ﬁ——% FF 3%, JE | Mass Loss| Residual n, ?»
Sample Mass ocv Mass ocv oCcy  |Other
No. /g v /g N % 1% Fvent
001 | oyl 638602 | 419 | 63.5174 115 0.07 99.05 | ©
002 | el oo 637838 | 415 | 63.7415 [ 412 0. 07 99.28 | o
003 | el o 63.5467 | 414 | 63.506 | 4.1 0.07 | w9.28 | o
004 | (ool | 63.5050 | 418 | 63.4645 | 414 0. 06 99.04 | ©
005 | joecrehAtl | 63.3075 | 419 | 63.2662 [ 415 0.07 | 99.03 | o
006 | sy tAR . gawan . 4¥0 ] B3mET | 416 0.05 | 99.05 | ©
007 | gpeciCiiilt | 63.5966 | 416 | 63.5472 | 4. 12 0. 08 99.04 | ©
008 | peciCiksl | 63.4080 | 415 | 63.3673 | 412 0.06 | 99.28 | o
009 | gpeCOEtRl | 63.9853 | 418 [ 63.3473 |  A4.15 0.06 | 99.28 | o
010 | ppCiCu®sl | 63.5570 | 4.20 | 63.5066 | 416 0.08 | 99.05 | ©

) AR

This space intentionally

left blank

Bk LR VR, D-fRdk Rk E F-R K 0-AMk. BRA. LMK L. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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#ik: L V-ilRA D-MHR R-AK
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.

5/11
i ) WA LR | R
No. Name of Test Items | Viphration
s 1 j‘_\_:-’— o S ‘,é“ D .y
5 Bk A A I2 Al Before AIEJE After ek | AR | e
%5 Sample Status € b E| RE JF#& &, J& | Mass Loss | Residual B/ -3
Sample Mass ocv Mass ocy ocv | Other
No. /g A /g Y, % 1% Event
1O s 2 R . JERN =
001 | jeprcafel 635174 415 | 63.5536 [ .15 0.00 | 100,00 | ©
. A A
002 | |iCeRAn ool 63745 | 402 | 63.7830 | 412 0.00 | 100.00 | o
W A S . N\
003 | jouepre® 63,5046 [ 411 | 63.5400 [ 411 0.00 | 100,00 | o
004 | ot o |63.4645 | 414 | 63.5062 | 414 0.00 | 100.00 | o
005 1CYCSE A AL v ape |15 7204 1,15 (
o e | 632662 415 | 63.3043 | 415 0.00 | 100,00 | ©
. SOYCL 2 fi - . . B P " i _
006 | ppmpet Al | 63.4967 | 416 | 63.5321 | 416 0.00 | 100.00 | ©
007 | jmccitsl les.sar2| 412 | 63.5886 [ 412 0.00 | 100.00 | o
008 | gooanouial oo [63.3673| 412 | 63.4030 | 412 0.00 | 100.00 | o
009 | jooutal o |63.3473| 415 | 63.3826 | 415 0.00 | 100.00 | ©
010 | ppiaqeeitil | 63.5066 | 416 | 63.5180 | 4. 16 0.00 | 100.00 | o©
\ o |This space intentionally
LR left blank
7 PRk 0-RME. LRA. LA, R, LK.

=7\

L e

AN

y i




b Al T BRAS AT PR 4]

o R - R
Shanghai Institute of Chemical Industry

Testing Co., Ltd. Test Report— Appendix 4

NO. 1123090270

6/11
BT Ml 3R B 4 AR il
No. 4 Name of Test [tems Gk
. RS KIS AT Before T%}é_ After FERE %ﬁ'}{f\tﬁ.ﬂ‘_ b
495 Sairiple Shifiis BE | FFREE Vi JF34 /B | Mass Loss | Residual | 3L %
Sample Mass ocv Mass oCcv oCcv thur
No. g AY% /g JAYA 1% /% LEvent
001 | et | 63.5536 | 4.15 | 63.5187 | 415 0. 01 100.00 | o
002 | eiCibA ol 6s.sso | 42 | 637724 | 412 0.02 | 10000 | o
003 | |ethl ool 635100 411 | 635333 | 411 0. 01 100.00 | o
001 | ettt ol 63,5062 | 414 | 63.5025 | 4. 14 0. 01 100,00 | o
005 | et 633043 415 | 63.3013 | 4.15 0.00 | 100.00 | o
006 | ppeioitAl | 6s.5321 | 416 | 63.5203 | 4.16 0.02 | 100.00 | o
007 | gpeciethil o | 63.5886 | 412 | 63.5843 | 412 0.01 100,00 | ©
008 | oot | 63.4030| 412 | 63.3997 | 412 0.01 100.00 | ©
009 | peittAL | 63.3826 415 | 633711 | 415 0.02 | 100.00 | o
010 | gt | 63.5180 | 416 | 63.5420 | 4.16 0. 01 100.00 | ©

. Pedy
Z N
’J\] |.|

Ihis space intentionally

left blank

Bk L-nER V-l A D-RAR R-#k 2 F-A2 K -, Lk TR, AR, ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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B5 : HomR B 4K ol
No. Name of Test [tems lixternal short circuit
R . LY u ¥ f?:a : 5
Ty HBRA e AL
Sample No. Sample Status ax. bxta n/EtC emperature Other Event
LOYCHE Al "
001 LCYC Fully charged 57.2 O
y LCYCHE /e ATt g
002 ICYC Fully charged a6. 1 0
LCYCHE s ALl o
003 ICYC Fully charged 56.3 0
1CYCHEA= 7Ll E _
004 LCYC Fully charged ar. O
- LCYCHEAFa L B
005 LICYC Fully charged 57.0 0
3 2RCYCHE AT AL —
006 25CYC Fully charged b0. 5 0
25CYCHEA: A HL 4 ,
007 95CYC Fully charged b7.3 9
250YCyE Al o
008 25CYC Fully charged 96.9 0
2650YCHE Tl -
0 :
009 25CYC Fully charged o7. 1 0
2RCYCEE A AL &
010 25CYC Fully charged ot 7 0

This space intentionally left

bhlank

For: DRI R-ARZL FA K O-Lffdk. ALK, R,

Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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AE ] BWAR LA | d
No. Name of Test [tems Tmpact
Haths HBRA H R B Ffen g
Sample No. Sample Status kg Fxternﬁ-ICTemperature Other Event
o1 LCYC 508 Copcity 91.0 0
013 1t'\’l({‘\;'}[;]'};)??i‘flf)l\:ﬂr([‘!‘i Ly 89. 2 a
014 IOHE 55K Copmatis 0.0 0
015 mi((\:o)(:"ﬁ% ity 86. 4 0
017 25016 608 Cappei 89.7 0
019 J501C. 50% Capacity 9. T 0
020 35000 5% Comelty 83,5 0
U\—Fﬁf |"| This space i];)lf;:l‘rki onally lelt

i D-MRAR PR O-RMRR. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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F5 7 AR B A AR el

No. Name of Test ltems | (yercharge
55 Ak & H AW 2
Sample No. Sample Status Other Event

021 lng(ngfithSiged o

022 LCHC Puly shorged 0

023 | ("Y(I (?i fLIJ‘./I\ ufﬁ:t!gv(l 2

024 1CHC Pegly enarged 0

025 Z“}(iiﬁ{l\‘ﬁﬁ\[]\?ﬁ;&gul &

026 25(;3(](?511711\4L:7ﬁ11|fg9(1 0

ST R

o1 5OV Falls charges 0

028 [)Ff’(acrglnf\i\?]ﬂ?gﬂl 0
D49 This space intentionally lelt blank

#ii: DMK F-R2 K O-AARIK. AKX,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

a8 fF
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B . WA A4 | B
No. Name of Test ltems Forced discharge
’]‘Ef'n%%% ’#r:rc:':r'!k:%} -ﬁ\'-'f{}_’,i)rﬂ,%i
Sample No. Sample Status Otfiai Bt

029 1CYC IF(‘llyl{lj;D jl%-i.lﬁ:!%n'gwl 0

030 815 By dsd 0

031 1CYC IF{I.Tl(.l,-,_\TfE.‘EI?iJ}s{'ll%'il‘grd 0

e

032 10YC ]F(Q 1\1( Iy }Ij_'ijilllin-gmi 0

033 10YC lr(u\f lj\t -‘:;st{clljiﬂ'go(l 0

034 1CYC lfgirl.ll;‘iti?ri?i'{cI]Eill'gﬁﬂtl 0

035 1CYC ll(t}lcizc i?i‘t}i}'ged 0

036 10YC II"S?,IC‘[DE/(I;%{(‘?;L;U‘&{H(I 0

037 1CYC ][“Jl(ljz f?i}z?cllirgcd 0

038 1CYC lr?l(ﬁ f:lj‘i)f?l rged 0

039 ZSKIY(.‘Z?E i]Y|[ IT} {([I--i%c'lliir ged 0

010 35070 Ml Aisaimged 0

041 25(‘\’("&‘5&%{ 1T\D Tiﬁfcjl?;irgcfl 0

042 25(?\-1? Gl(lrl(})\uzhlji{{(q?!lbe(l 0

043 25(?\’(;2 Tu\l(l)\b %i%clll]lﬁ rged 0

044 2505C Pl I\E ?fi%jlliu- geil 0

045 . BFE?’I(:{%Ti}}SicIIE;n'gnd 0

016 25(:\’(? Gh(l i 17\—E Tibfcllglargml 0

017 S5 Lt Shahanged 0

018 250“235;‘3’1(?5:3’ ?iii#arged 0

£id: D4R PR 0-RfHR. LA,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

I 96" %>l |
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CAUTION - Do not short cireuit; may cause burne,.
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Made in China for the LEGO Group.

Fahrique en Chine pour LEGO Group,

© 2023 e LEGO Grogp wmswmw,mmm b

v LITHIUM 10M Rechargeshls, 3.6V/2100mAh/2.56Wh
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